
Procedia Engineering 33 (2012) 234 – 241

1877-7058 © 2012 Published by Elsevier Ltd.
doi:10.1016/j.proeng.2012.01.1199

Available online at www.sciencedirect.com
Available online at www.sciencedirect.com Procedia 

Engineering 
Procedia Engineering  00 (2009) 000–000 

www.elsevier.com/locate/procedia

ISWEE’11  

Membrane Bioreactor (MBR) Technology – a Promising Approach 
for Industrial Water Reuse 

Jan Hoinkisa*, Shamim A. Deowana, Volker Pantenb, Alberto Figolic, Rong Rong Huangd

and Enrico Driolic

aInstitute of Applied Sciences, Karlsruhe University of Applied Sciences, Moltkestr. 30, 76133 Karlsruhe,Germany 
bTextil-Service Klingelmeyer, Pfungstädter Str. 167, 64297 Darmstadt, Germany 

c Institute on Membrane Technology (ITM-CNR), Via P. Bucci 17/c, 87036 Rende (CS), Italy 
d Department of Chemical Engineering, Jiangsu Polytechnic University, 213016 Changzhou, Jiangsu, P.R. China 

Abstract 

Membrane bioreactor technology (MBR) a combination of the activated sludge process with micro- and ultrafiltration is widely 
regarded as an effective tool for industrial water treatment and water reuse due to its high product water quality and low 
footprint. Due to their robustness and flexibility submerged MBR systems are more and more preferred. This paper highlights 
two case studies for industrial application in a commercial laundry and in a textile factory. A large-scale integrated water reuse 
process based on MBR+RO technology (capacity 200 m3/d) has been designed and established in a German laundry within an EC 
funded project eventually resulting in a reuse ratio of around 80% of the total wastewater. The process was in full operation at the 
beginning of 2007 and has been operated economically since that time without any failure. Within another EC funded project a 
small-scale MBR (capacity up to 0.4 m3/d) has been successfully tested in a Chinese textile factory. Despite high concentration of 
low biodegradable chemical in the wastewater, the COD removal rate achieved around 90%. However, the MBR permeate 
quality was not as high as in the laundry due to remaining colored dyestuff what makes an additional treatment step such as 
nanofiltration or reverse osmosis necessary in order to increase the proportion of reused water. In order to improve rejection of 
low molecular weight organics Karlsruhe University of Applied Sciences and the Institute of Membrane Technology have started 
a new EC funded project within a consortium of 11 partners in total which aims at developing novel membrane materials 
providing a basis for the development of a NF MBR reactor.               

© 2012 Published by Elsevier Ltd. Selection and/or peer-review under responsibility of  ISWEE’11 

Keywords: industrial water reuse; membrane bioreactor, MBR, laundry, textily industry  

* Corresponding author. Tel.: +49-721-925-1372; Fax.: +49-721-925-1301.  

E-mail address: jan.hoinkis@hs-karlsruhe.de. 

Open access under CC BY-NC-ND license.

Open access under CC BY-NC-ND license.

brought to you by COREView metadata, citation and similar papers at core.ac.uk

provided by Elsevier - Publisher Connector 

https://core.ac.uk/display/81998096?utm_source=pdf&utm_medium=banner&utm_campaign=pdf-decoration-v1
http://creativecommons.org/licenses/by-nc-nd/3.0/
http://creativecommons.org/licenses/by-nc-nd/3.0/


235Jan Hoinkis et al. / Procedia Engineering 33 (2012) 234 – 2412 Hoinkis et al/ Procedia Engineering 00 (2011) 000–000 

Nomenclature 

BOD Biochemical Oxygen Demand    SRT Sludge Retention Time 

COD  Chemical Oxygen Demand 

Flux Permeate water flow per m2

HRT Hydraulic retention time 

MLSS Mixed Liquor Suspended Solids 

1. Introduction 

Reuse and decentralisation will be essential for meeting human needs for water and sanitation in both developing 
and developed countries. Water resources management has become an important operational and environmental 
issue. Wastewater reclamation and reuse are effective tools for sustainable industrial development programmes.  
Increasingly stringent environmental legislation and generally enhanced intensity, efficiency and diversity of 
treatment technologies have made the reuse of water more viable in many industrial processes. Membrane bioreactor 
(MBR) technology is a combination of the conventional biological sludge process, a wastewater treatment process 
characterised by a suspended growth of biomass, with a micro- or ultrafiltration membrane system [1]. The 
biological unit is responsible for the biodegradation of the waste compounds and the membrane module for the 
physical separation of the treated water from the mixed liquor. The pore diameter of the membranes is in the range 
between 0.01–0.1 µm so that particulates and bacteria can be kept out of permeate and the membrane system 
replaces the traditional gravity sedimentation unit (clarifier) in the biological sludge process. Hence the MBR offers 
the advantage of higher product water quality and low footprint. Due to its advantages, membrane bioreactor 
technology has great potential in wide ranging applications including municipal and industrial wastewater treatment 
and process water recycling. By 2006, around 100 municipal full-scale plants (>500 p.e.) and around 300 industrial 
large-scale plants (> 20 m3/d) were in operation in Europe [2]. The main industrial applications are in food and 
beverage, chemical, pharmaceutical and cosmetics, textile industry as well as in laundries. The technical feasibility 
of this technology has been demonstrated through a large number of small and large-scale applications [2-7]. 

In cases were only low/medium water quality is required MBR treated water can be directly reused as 
process water on industrial scale (e.g. as washing water). Moreover MBR technology is an excellent pre-treatment 
for a subsequent additional membrane treatment step if higher water quality is needed (nanofiltration, reverse 
osmosis). In doing so the water quality can be further enhanced. Generally water reuse on industrial scale depends 
on the specific processes and types of industry. Hence water treatment for reuse purpose needs to be tailored to the 
requirements in the particular application and besides treatment technologies the application of chemicals also needs 
to be adapted to the respective process.  

2. Objectives 

The objective of this paper is to highlight two case studies on integrated processes for industrial water reuse 
applying MBR technology.  Firstly basic findings of a full scale combined MBR/RO water reuse system in a 
commercial laundry in Darmstadt, Germany will be reported. This project “Laundry innovative wastewater 
recycling technology” (LIWATEC) has been realized within an EC funded project in the LIFE programme [3,8,9]. 
In addition results of pilot trials will be summarized which were conducted in a Chinese textile factory in 
Changzhou within another EC funded project “Technology partnership for innovative treatment of drinking and 
industrial water (INNOWA) in the AsiaProEco programme [10]. Both case studies saliently demonstrate the 
potentialities and limitations of current MBR technology in industrial water reuse.  



236 	 Jan Hoinkis et al. / Procedia Engineering 33 (2012) 234 – 241Hoinkis et al/ Procedia Engineering 00 (2011) 000–000 3

3. Wastewater reuse in a commercial laundry 

This integrated process has been developed through cooperation between the Karlsruhe University of Applied 
Sciences and Textil-Service Klingelmeyer. Within the project, extensive research was undertaken to study membrane 
processes at bench and pilot scale in order to produce effluent suitable for direct reuse in the laundry [8,9]. The 
wastewater is treated in a two-step process and is recycled in the laundry´s washing and rinsing process (see Figure 
1). After coarse screening using a vibrating sieve to retain suspended particles, the wastewater is collected in a 
storage tank (WW). Subsequently, the wastewater is treated in a membrane bioreactor as the principal cleaning unit. 
Air is injected into the reactor to scour the membranes and to drive the biological treatment. The microfiltration 
permeate is stored in a collecting tank (TWW). It is free of turbidity and considerably reduced in microbes. Some of 
the microfiltration permeate is treated in a second step by a low pressure reverse osmosis unit with spiral wound 
modules to retain salts as well as organic residues. The MF and RO permeates are mixed in a tank (MW) and are 
used for washing and rinsing. The ratio of mixing (RO permeate : MBR permeate) lies between 2:1 to 1:1 depending 
on the salt level of the MBR permeate. Prior to storage, the MBR and RO permeate is treated by a small amount of 
chlorine dioxide to prevent any growth of germs. Since rainwater does not meet the water quality criteria for the 
process, it is introduced in the wastewater collecting tank. The integrated process generates two kind of waste that 
needs to be disposed. The surplus sludge is stored in a separate tank and is collected by commercial waste 
management enterprises. The concentrate from the RO treatment is drained to the municipal treatment plant. 

  

Fig. 1 Schematic of the water reuse process 

3.1.   Plant components 

The large-scale unit are each basically composed of  
− vibrating sieve (company Sweco) with mesh size 200 µm, 
− MBR reactor, 
− reverse osmosis filtration unit and 
− three storage tanks (wastewater, MBR permeate, mixed MBR+RO permeate)   

The MBR reactor contains submerged Kubota Type 510 microfiltration plate and frame membranes (single 
plate: 0.8 m2) with 0.4 µm pore size, made of chlorinated polyethylene. The MBR tank has a total volume of 126 m3. 
It is separated by a barrier in two compartments connected by a spill. One compartment is designed only for 
biodegradation, the other for biodegradation and membrane filtration; this gives maximum flexibility for adjusting 
aeration to the needs of the filtration and biodegradation process.  



237Jan Hoinkis et al. / Procedia Engineering 33 (2012) 234 – 2414 Hoinkis et al/ Procedia Engineering 00 (2011) 000–000 

The biomass is circulated between both compartments every other day. The filtration compartment contains two 
double deck Kubota stacks System EK300 with 600 plate and frame modules (total membrane area of 480 m2).  The 
RO unit is fitted with six 8040 spiral wound modules (Dow LE-400). The plant is composed of three collecting 
tanks (wastewater, MBR drain, MBR+RO drain), the first with an enamelled steel collecting tank of 400 m3 for the 
wastewater and additionally two 200 m3 tanks for MBR drain and MBR+RO drain. 

3.2.  Results 

The reuse process reached full operation at the beginning of 2007. The average flux was around 15 L/(m2 h) at a 
permeability between 300-1000 L/(m2 h bar) (see Fig. 2). After 1 year operation without chemical cleaning the flux 
lowered to 12 L/ (m2 h) at an average permeability of 150 – 300 L/(m2 h bar) as can be seen in Fig.3. Fig. 4 shows 
the COD values in feed and permeate as well as the elimination rate over more than 2 years of operation. The feed 
COD started at 600–800 mg/L and increased to more than 1000 mg/L whereas the COD in permeate remained at 
values below 100 mg/L and the elimination rate was higher than 90%. The aeration rate in the filtration 
compartment of the MBR tank was 5.2 m3/min. The biodegradation compartment is intermittently aerated by a fine 
diffuser at 7.2 m3/min. The flux rate does not represent full flow capacity; the plant has been designed for an 
eventual flux rate of 12–15 L/m2 h.  The Mixed Liquor Suspended Solids (MLSS) concentration in the reactor 
increased from 3 to 10-15 kg/m3. The COD sludge loading decreased from 0.14 to 0.04 kgCOD/kgMLSS

.d. The average 
yield factor for biomass growth is calculated to 0.13 kg MLSS per kg COD degraded. The surplus sludge is 
collected in a storage tank and delivered to a commercial sludge processing unit.  